
FMVLA03 - Fork Mounted Vacuum Lifting Attachment
Assembly Diagram
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POSITION CODE DESCRIPTION QTY
1 FMVLA03-001 Emergency light red 1
2 FMVLA03-002 Emergency light green 1
3 FMVLA03-003 Electric box cover 1
4 FMVLA03-004 Bolt M4x10 16
5 FMVLA03-005 Receiver 1
6 FMVLA03-006 Tube Ø10 10
7 FMVLA03-007 T fitting Ø10 1
8 FMVLA03-008 Silencer 1
9 FMVLA03-009 Pump 1

10 FMVLA03-010 Nut M4 8
11 FMVLA03-011 Washer M4 22
12 FMVLA03-012 Rubber round 3
13 FMVLA03-013 Shock absorber 4
14 FMVLA03-014 Pump cover 1
15 FMVLA03-015 Pump driver 1
16 FMVLA03-016 Fan 1
17 FMVLA03-017 Battery holder 1
18 FMVLA03-018 Bolt M4x10 4
19 FMVLA03-019 Lock 1
20 FMVLA03-020 Door 1
21 FMVLA03-021 Battery 1
22 FMVLA03-022 Hinge 2
23 FMVLA03-023 Nut M5 12
24 FMVLA03-024 Controller 1
25 FMVLA03-025 Button 1
26 FMVLA03-026 Buzzer 1
27 FMVLA03-027 Tube Ø4 1
28 FMVLA03-028 Electric box 1
29 FMVLA03-029 Bolt M12x40 8
30 FMVLA03-030 Washer M12 8
31 FMVLA03-031 Plate 01 4
32 FMVLA03-032 Bolt M4x20 8
33 FMVLA03-033 Plate 02 2
34 FMVLA03-034 Thread handle 2
35 FMVLA03-035 Rubber plate 2
36 FMVLA03-036 Plate 03 2
37 FMVLA03-037 Bolt M6x20 16
38 FMVLA03-038 Washer M6 28
39 FMVLA03-039 Nut M6 for aluminum bar 16
40 FMVLA03-040 Bolt M5x30 8
41 FMVLA03-041 Aluminum cap 2
42 FMVLA03-042 Rubber seal 2
43 FMVLA03-043 Nut M6 2
44 FMVLA03-044 Stand support 2
45 FMVLA03-045 Bolt M6x50 2
46 FMVLA03-046 Spring 2
47 FMVLA03-047 Nut M8 8
48 FMVLA03-048 Level leg 4
49 FMVLA03-049 Stand 2
50 FMVLA03-050 Aluminum bar 1
51 FMVLA03-051 L fitting Ø10 8
52 FMVLA03-052 T fitting 1/4'' 1
53 FMVLA03-053 Union fitting 1/4 2
54 FMVLA03-054 Bolt M6x12 18
55 FMVLA03-055 Filter 3
56 FMVLA03-056 Straight fitting 3
57 FMVLA03-057 Bolt M4x15 6
58 FMVLA03-058 Valve cover 3
59 FMVLA03-059 Vacuum pad holder 3
60 FMVLA03-060 Shaft Ø14 3
61 FMVLA03-061 Washer M14 6
62 FMVLA03-062 Circlip Ø14 6
63 FMVLA03-063 Clamp 3
64 FMVLA03-064 Valve 3
65 FMVLA03-065 Vacuum pad support 3
66 FMVLA03-066 Nut M8 for vacuum pad 12
67 FMVLA03-067 Spring Ø15 12
68 FMVLA03-068 Vacuum pad 3
69 FMVLA03-069 Radiator drain lug 1
70 FMVLA03-070 Chain Ø6, length = 3m 1
71 FMVLA03-071 Remote controller 1
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